
640 LC4-E Super-Moto ROT 2002 <2002><EU><972620>
IGNITION SYSTEM

504

Pos Part Number Description Additional Text Quantity

1 58439005100 FLYWHEEL KOKUSAN GP9128 '97 1.00

2 58439004000 STATOR KOKUSAN LOOSE '96 1.00

4 58430002144 IGNITION COVER CPL. LC4-E ' BLACK 1.00

5 58430040000 IGNITION COVER GASKET '96 1.00

6 0912050253 AH SCREW DIN0912-M 5X25 3.00

7 58430095000 INSPECTION GLASS GW 20-7 1.00

8 49030090000 DOWEL 9,8 X 7 X 10 FS-E 2.00

9 0912050083 SHCS DIN 912 M5x8 2.00

10 58439034000 PULSER COIL 1.00

12 58411034100 VOLT.REGULATOR-RECTIFIER 12V 1.00

13 58439031200 DIGITALBX CDI CB7459 95ROZ'99 640 LC4-E 1.00



13 58439031300 DIGITALB.CDI CB7477 80ROZ 20 640 LC4-E 0.00

14 58439006000 Ignition coil 1.00

16 58439093009 SPARK PLUG NGK DPR8EA-9 1.00

17 58031010000 Spark plug connector 1.00

18 0014060153 HH COLLAR SCREW M 6X15 WS=8 2.00

19 50235033300 SNAP-NUT HOLDER M6 KP142 2.00

20 58411055100 BATTERY BRACKET LC4-E/DUKE'97 1.00

30 58439030100 RUBBER BRACKET FOR CDI '97 1.00

31 58439030150 SUPPORT FOR RUBBER BRACKET '97 1.00

32* 0017050181 SCREW FOR PLASTIC D=5X18 2.00

33 56509064100 Self locking nut M6 - 10 2.00

34 0015060103 HH COLLAR SCREW M 6X10 WS=8 FC 2.00

35 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 2.00

36 0015060803 HH COLLAR SCREW M 6X80 WS=8 1.00

37 0015060253 HH COLLAR SCREW M 6X25 WS=8 1.00
* = New part


